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s F PG 4B FR Description HE UNIT PRICE
Ref. No. Part No. Quantiyy USD
1 D01A036 STk B Cover, Cylinder Head 1 2.33
2 D00AO35 G & Cylinder Head Cover, RH 1 2.45
3 D0O0A033 G e Cylinder Head Cover, LH 1 2.45
4 DO0AQ32 ek Cover, Valve 2 0.5
5 DO0OB009 AL Sk 75 2 5 A Gashet, Cylinder Head Cover 1 0. 04
6 DOOB007 R A 75 Gashet, Cylinder Head Cover, RH 1 0.04
7 DOOB006 AL S 75 9 Gashet, Cylinder Head Cover, LH 1 0.04
8 923060000 i LB REM6 Cap Nut M6 4 0.31
9 DOOLO17 B JEl6 Steel Washer 6 3 0. 04
10 |[DO0LO12 i 2 Bl 6 Copper Washer 6 1 0.06
11 D00L020 A6 aluminium Washer 6 1 0.04
12 |D00C058 AT EE07 8 30. 8 X 3. 2 O-ring 30.8X%3.2 2 0.06
13 96006110 PEFEME X 110 Bolt M6X 110 1 0.39
14 |96006020 BEAEM6 X 20 Bolt M6X 20 2 0.15
15 DOOD021 KALFEATTC Spark Plug A7TC 1 0.79




E-2 K=k Cylinder Head
F5 TG wEG TG Z R Description ¥E UNIT PRICE
Ref. No. Part No. Quantiyy USD

1 E001AQ00 SR E Cylinder Head Sub—Assy 1 6.32
2 DOOA0O1 HRINSE Guide, Intake Valve 1 0.02
3 D00A002 HR 15 Guide, Exhaust Valve 1 0.02
4 E00B008 AELEL R A Gasket, Cylinder Head 1
5 IR A Gasket, Chain Bousing 1 0.15
6 L00JQ16 R Inlet Pipe 1 0.35
7 DOOBO14 BEAE S H Gasket, Inlet Pipe 1 0. 02
8 DOOM009 KL BB REMG X 32 Stud M6X 32 2 0.02
9 DOOMO15BCR EENZ AN X 23 Bolt M6X 23 1 0.03
10 |D00L040 Bt £ P8X9 Sleeve ®8X9 1 0.01
11 D00C059 0% 2545} B 25. 4 X 2. 4 0-Ring 27X2.0 1 0.05
12 |D001C039 HERE IR Insulating Mat, Inlet Pipe 1 0.01
13 |D00C047 B 0MIE9 X 1. 6 0-Ring 9X 1.6 2 0.01
14 |DO0CO31 MEIERE9X 11.7X 1.5 Rectangular Ring 9X11.7X1.5 1 0.02
15  |578306028BCR PEAFEM6 X 28 Bolt M6X28 2 0.01
16 |578306022BCR PEFEM6 X 22 Bolt M6X22 2 0.01




Camshaft & Valves
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F5 TG wEG TG Z R Description ¥E UNIT PRICE
Ref. No. Part No. Quantiyy USD
1 D00C043 SRl 0il seal,Valve Stem 2 0.09
2 AOOF020 PhEC EhZHAY Camshaft Assy 1 0.11
4 DO01F000 SIRE Rocker Arm, Valve 2 0.27
5 DOOF015 PR Shaft, Rocker Arm 2 0.07
6 DOOF045 #HA1] Intake Valve 1 0. 32
7 DOOF039 HEA Exhaust Valve 1 0.32
8 DOOH003 SUTAb Outer Spring, Valve 2 0. 05
9 DOOH004 ST LR Inner Spring, Valve 2 0.03
10 |DOOF034 AT N A5 Spring Retainer, Upper 2 0. 06
11 DOOF031 A1) Ab R R P Spring Retainer, Quter 2 0. 06
12 DOOF033 SUIER Spring Cone. Valve 4 0.02
13 |AOOF001 AT ] B AT Adjusting Screw, Valve Gap 2 0.01
14 |AOOF002 AT ] B T R Lock Nut 2 0.01
15 |DOOF000 AUTRRE A Rocker Arm Assy 2 0.27




E-4  IER%54% K'ZE%%  Timing Chain & Tensioner
F5 TG wEG TG Z R Description ¥E UNIT PRICE
Ref. No. Part No. Quantiyy USD

1 AOOFO11 1 M BhEERS (28T) Timing Driver Sprocket (28T) 1 0.09
2 DOOF012 IE B 4% (84T) Timing Chain (84T) 1 0.34
3 DOOF043 B2k ok B A A Tensioning Arm 1 0.09
4 D00C020 ok ok R R AT Tensioning Roller 1 0.07
5 DO0F044 B 2k ok B O il Screw 1 0. 04
6 DOOH006 B 2% 0K AT B Spring 1 0.01
7 DOOF042 B2k ok AT A Tensioning Bar 1 0.18
8 D00C022 BRIk Ak Cap 1 0.13
9 D00C023 FEok SRR At Guiding Wheel 1 0.07
10 |DOOF048 AP e il Pin, Guiding Wheel 1 0. 06
11 |DOOE028 DIRIHERS Drive Sprocket, 0il pump 1

12 |DOOE027 LI 22 Bl 50 il Sprocket Shaft, 0il pump 1 0.11
13 |DOOE025 SIS 14 Sealing Plug M14X 1.5 1 0. 04
14  |578305012 7N SRS AEMS X 12 Bolt M5X 12 3 0.01
15 D0O0L021 R 14 Aluminium Washer 14 1 0.01
16  |DO0LO19 RS AluminiumWasher 8 1 0.01




E-5  AEE Cylinder

F5 TG wEG TG Z R Description ¥E UNIT PRICE
Ref. No. Part No. Quantiyy USD
1 E00A038 S EAR Cylinder Block 1 4. 39
2 E00BOOS AL AR 25 s 4 Gasket, Cylinder Block 1 0.02
3 DOOMO15 EENZ AN X 23 Bolt M6X23 1 0.03
4 97010014 ELTA10X 14 Dowel pin 10X 14 2 0.01
5 D001L032 KI5 4 Bl 14. 5 X 18. 5X 2. 4 Rectangular Ring 14.5X18.5X2. 4 1 0. 04
6 D00L033 ST R 11, 5 X 15. TX 2. 4 Rectangular Ring 11.5X15.7X2. 4 1 0.01
7 97008012 B8 X 12 Dowel pin 8X12 2 0.01




E-6 A A s Right Crankcase Cover
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s F PG F ALK Description HE UNIT PRICE
Ref. No. Part No. Quantiyy USD
1 D02A034 A eEidE Right Crankcase Cover 1 5. 36
2 D00B002 A il A 55 25 Gasket. Crankcase Cover, RH 1 0.13
3 D00C038 DIRTEL YN Dipstick 1 0. 09
4 2016056 BE A E A Clutch Lever Comp 1 0.16
5 2016044 AR R Clutch Plate Set 1 0. 67
6 201G045 A AT Ball Retainer Comp 1 0.33
8 D00G049 R by Y Clugtch Adjusting Bolt 1 0.01
9 JH 0il Tube 1 0.01
10 |[DOOLO13 JHVHE B Spring 1 0. 02
11 [DO0L039 2 Cord Clip 1 0.03
12 [DO0LO15 e JE 8MM Washer SMM 1 0.01
13 [D00CO16 WEF13. 8 X 24. 5 0il Seal 13.8X24.5 1 0.09
14 |D00CO60 OB 18 X 3 0-Ring 18X 3 1 0.01
15 |D00CO55 0JF P& 8mm 0-Ring Smm 1 0.01
16 6170080000 75 F B R 8mm Hex Nut SMM 1 0.01
17 97008012 SENLEHS X 12 Dowel Pin 8X12 2 0.01




E-6  fAihEhFE o Right Crankcase Cover
22
22
21
s TG TR Description & UNIT PRICE
Ref. No. Part No. Quantiyy USD
18 96006040 BEFE6 X 40 Bolt 6X40 5 0.03
19 96006065 BEFE6 X 65 Bolt 6X65 2 0. 04
20 96006080 BEFE6 X 80 Bolt 6X80 1 0. 04
21 D0O1A039 NEES Clutch Cover 2 0.41
22 578305012 BEET5X 12 Screw 5X12 2 0.01




75 F PG F ALK Description HE UNIT PRICE
Ref. No. Part No. Quantiyy USD
1 HEARANE Cluth Hood 1 *
2 D02G029 A e 5 End Cover 1 *
3 D02B011 25 P8 i o 2 A Gasket 1 *
4 A ERELEE Clutch element 1 *
5 A00G025 BA e Bush 1 *
6 D02G001 BE SR Friction disk A 2 *
7 D00G062 A TR Drive Plate A 1 *
8 D00G061 AR B Drive Plate B 1 *
9 BA A B Drive Disk B 1 *
10 HE B Drive Plate 1 *
11 A AR Clutch Spring 4 *
12 BEA AR B Spring 5X 10 4 *
13 BB AR RS P Damping Spring 4 *
14 HE A Kk Clutch Blocks 28 *
15 EEAE R E Spring 1 %
16 e AR Nic Collar 1 %




E-7 &
75 F PG 4B FR Description HE UNIT PRICE
Ref. No. Part No. Quantiyy USD

17 A AR P Spring Collar 1 *
18 |A00G026 BAREH Washer 1 *
19  |D02K016 MBI Vike Primary Driver Gear (697) 1 1. 54
20 HEBELE Sleeve, Drive Gear 1 *
21 D02K016 ikt Primary Driver Gear (177) 1 *
22 |A00GO55 5w KSR Lock Nut M14 X1 1 1
23 A00G022 A A 1B Lock Washer 14 1 *
24 |A00G0O52 A A A Washer 14 1 %
25 P 5 Washer 5 4 *
26 |AOOKO17 BV e 12 P Circlet 1 0.01
27 [81805010 GB818IZ%TM5 X 10 Screw M5X 10 4 %
28 [81905010 GB819#Z4TM5 X 10 Screw M5X 10 4

29  [2766000 #6000 Roller Bearing 6000 1 0.57
30 |D02G060 A AR Clutch Set 1 4. 35

* means can’ t be sold separately, vou can’ t assemble it




E-8 A Hi#hfE s HiHEM| Left Crankcase Cover & Magnetic Motor
F5 TG THEBIR Description e UNIT PRICE
Ref. No. Part No. Quantiyy USD
1 D0O0A040 e R B Crankcase Cover, LH 1 2. 64
2 LOOWG13 e G i Rear Cober.LH 1 0.16
3 DO0BO001 i e S Gasket, Crankcase, LH 1 0. 07
4 DO0D050 T B AL L Magneto Assy 1 4.57
5 |D0O0D060 ML T HE Rotor, Magneto 1 2.13
6 |D00DO70 ML LE THE Stator, Magneto 1 2.43
7 COLO11 2 RE R Wire Clamp 6 1 0.03
8 93060000 3§13 2 B 6 Washer 6 2 0.01
9 D0O0AO42 NRALFE A. ¢ generator cap 1 0.09
10 [D00A043 KA S 7 hole plug 1 0.13
11 617710000 T AL E FEERIM10X 1. 25 Lock Nut 1 0.03
12 DO0CO51 O FE[27. 4X 2. 4 O-ring 27.4X2.4 1 0.01
13 D00CO52 0JFFE[13. 8 X 2.5 O-ring 13.8X2.5 1 0.01
14 196006016 S78THEFEME X 16 Bolt M6X16 1 0.01
15 97008012 TENLEH8 X 12 Set Pin 8X12 2 0.01
16 96006020 i fi BEAEM6 X 20 Bolt M6X16 2 0.02




E-8 A Hi#hfE s HiHEM| Left Crankcase Cover & Magnetic Motor
Fs TG TR Description & UNIT PRICE
Ref. No. Part No. Quantiyy USD
17 96006028 BEFEME X 28 Bolt M6X28 2 0.19
18 96006032 iy B IEFEME X 32 Bolt M6X32 2 0.19
19 [96006050 HZAEM6 X 50 Bolt M6X50 1 0.21
20 96006065 BEFEM6 X 65 Bolt M6X70 1 0. 26
21 81805016 BEETM5 X 16 Screw M5X16 2 0. 04
22 D00L024 /N ZR AR Wire Clamp 5 1 0.03
23 81805006 BEETM5 X 6 Screw M5X6 2 0.03




E-9  HUHE 0il Pump
M“Hm%_
?\
12
s F PG F ALK Description HE UNIT PRICE

Ref. No. Part No. Quantiyy USD

1 DO1E000 LIRS =YD 0il Pump Assy 1 2.78

2 DOOBO17 HLH 2R 2 e Gasket, 0i1 Pump 1 0. 04

3 LIRGETREN Body, 0il Pump 1 %

4 IRGETS Cover, 0il Pump 1 *

5 AOOE008 HLIH 2R 56 25 Ff 4 Gasket, 0i1 Pump Cover 1 *

6 DOOE006 ML ZE N+ Inner Rotor 1 *

7 DOOE0Q7 HLIHZE A% 1 Outer Rotor 1 *

8 DOOE027 DIRIHERR L Shaft, 0il Pump 1 1

9 IRGEREES Sleeve 1 *

10 |DOOE022 DIREERE RS Bush, Sprocket Shaft 1 0.29

11 |D00CO37 HL I 18 o 28 A Gauze Set 1 0.18

12 [81805010 BEATM5 X 10 Screw M5X 10 3 0.09

13 [81806016 B2ATM6 X 16 Screw M6X 16 2 0.06

14 |81806022 B2ATM6 X 22 Screw M6 X 22 1 0.12

* means can’ t be sold separately, vou can’ t assemble it




E-10 EiIE4 5 Starting Clutch
s TG THAEB IR Description & UNIT PRICE
Ref. No. Part No. Quantiyy USD

1 DO0AOG0 F5t vl £ 2H 44 0il Separate Plate 1 0. 37
2 D00I011 5 BE2562T Starting Chain, 62T 1 0. 36
3 DO0C0O06 7K B Starter Chain Guide 1 0.08
4 D0O0CO07 eIl Starter Chain Protector 1 0. 08
5 D0O0I020 R H A Starting Sprocket Comp 1 0. 83
6 DO0L027 FLBEE R R AR Starting Sprocket Setting Plate 1 0.01
7 D00GO72 D) B A R A Body, Start Clutch 1 3.57
8 |D00GO73 5 5 Spring 3 0.01
9 D00GO74 PR Bush, Spring 3 *
10 D00GO75 FOE) S SR Covering Plate, Starting Clutch 1 *
12 D001021 LIRS Starting Sprocket Collar 1 *
13 DO0GO71 110X 10 Roller 10X10 3 *
14 |D00GO76 LB B i me B 5 X 12 Pin 5X12 1 *
15 |[D00CO19 HE30X 42X 4.5 0il seal 30X42X4.5 1 0.23
16 |[D00C028 MiE18. 9X30X5 0il seal 18.9X30X5 1 0.15
17 D001C062 OFURE 107 X2 O-ring 107 X2 1




E-10 EiIE4 5 Starting Clutch
s TG THEBIR Description HE UNIT PRICE
Ref. No. Part No. Quantiyy USD
18 F00C048 0 PE6. 8X 1.9 O-ring 6.8X1.9 2 0. 07
19 81906016 PEETMG X 16 Screw M6X16 2 0. 07
20 578306016 7N FIEETME X 14 Screw M6X14 1 0. 07
21 B AN E Start Clutch Assy 1 *
22 B A AR s Sprocket 1 *
24 7006014 N 7S I IZETME X 14 Screw M6X14 3 0. 07




E-11 sl Starting Motor
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Fs TG TR Description & UNIT PRICE
Ref. No. Part No. Quantiyy USD
1 DOODO00 FO B AL Starting motor 1 4.83
2 DO0OD006 INBERS Sprocket, Small 1 0. 88
3 B L2 Wire Harness Starting 1 *
4 DOODO15 07y 2 ) Bl O-ring 1 0.01
5 96006050 BEFEM6 X 50 Bolt M6X50 3 0.01
6 F00G030 PR 12 Collar 12 1 0.01
7 g4 Washer 4 1 0.01
8 84804006 PEETMA X 6 Screw M4X6 1 0.01




E-12  pli%hAE Crankcase
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F5 TG wEG TG Z R Description ¥E UNIT PRICE
Ref. No. Part No. Quantiyy USD
1 D00A020 A AR 2H A Crankcase Sub—Assy, RH 1 5.33
2 D00B005 i 2ok 2 s s Gasket, Crankcase 1 0.13
3 DO0A010 7 Bl AR H A Crabkcase Sub—Assy, LH 1 6. 26
4 D00C024 RS Exhaust Pipe 1 0.03
5 D00C026 ASRY A 11, 6 X 24X 10 0il Seal 11.6X24X10 1 0.15
6 DO0LO14 RAEE I Clamp 1 0.01
7 COOMO001 AL A A Bolt A, Cylinder 2 0.08
8 COOM002 XL M2 B Bolt B, Cylinder 2 0.08
9 DO0LO22 JBCIH R FE B Washer 1 0.01
10 [97010014 EAIEY10X 14 Dower Pin 10X 14 2 0.01
11 DOOE026 TR ZEM12 X 1. 5 Drain Plug M12X1.5 1 0.05
12 96006065 BZAEM6 X 65 Crown Bolt M6 X 65 3 0.04
13 96006050 PEFEM6 X 50 Crown Bolt M6X50 1 0.03
14 96006060 BZ M6 X 60 Crown Bolt M6 X 60 2 0.03
15 |D00LO39 i R 2R Pipe Clamp 1 0.03




E-13  Hi%d v5 % Crankshaft& Piston
F5 TG wEG TG Z R Description ¥E UNIT PRICE
Ref. No. Part No. Quantiyy USD

1 D011J000 HH AR AT 2R Crankshaft & Connecting Rod 1 5. 47
2 E00J013 IHERAE Piston Ring Set 1 0.62
3 E00J014 S Piston 1 0.8
4 E00J012 THZEA Piston Pin 1 0.07
5 D00JO11 T FE A 1 P Cirelip, Piston Pin 2 0.01
6 D00J025 AT Connecting Rod 1 *
7 D00J005 A 1 AR Crankshaft, RH 1 %
8 D00J006 . AR Crankshaft, LH 1 %
9 A00J007 i A7 Pin, Crankshaft 1 s
10 |[D00J002 1B E RS (14T) Drive Sprocket, Timing (14T) 1 *
11 D00J001 4 [R] f Woodruff Key 1 *
12 2766304 MK 6304 Bearing 6304 2 *
13 |A00J008 TR SK Bl Bearing 1 *
14 |E00J009 THER (—) Piston Ring (1) 1 %
15  |E00J010 THEL (7)) Piston Ring(I1) 1 *
16  |E00J015 WMAHE 0il ring, 3—piece 1 *




E-14  F4hAnE] 4 Transmission
1
s F PG F ALK Description HE UNIT PRICE
Ref. No. Part No. Quantiyy USD

T DOOK031 SRR MATIN SHAFT I
2 DOOK041 1)) B il COUNTER SHAFT 1
3 D00K042 il — R A e C-1 GEAR 1
4 AO0K043 #HE20X9 BUSH 20X 9 1
5 D00K032 T A M-2 GEAR 1
6 D00K045 i A A C-2 GEAR 1
7 D00K033 T =k M-3 GEAR 1
8 D00K046 e = s T C-3 GEAR 1
9 D00K034 0 PURY e M-4 GEAR 1
10 |DO0K047 1) e DO A 1 A C—4 GEAR 1
11 |DOOKO14 FEEEES DRIVE SPROCKET 14T 1
12 |DOOKO13 Ji] 7€ B DRIVE SPROCKET FIXING PLATE 1
13 |DO0OK057 HE COLLAR 1
14 |DOOK058 L SPRING 1 MAIN SHAFT
15  |DOOKO71 AR T R A AR GEARSHTFT DRUM LOCK PLATE 1 COMPLETE TS
16 |A00K054 1EHEREE 1 T THRUST WASHER 17MM 1 2.85




E-14  FHIANE 4 Transmission
1
F5 TG wEG TG Z R Description ¥E UNIT PRICE
Ref. No. Part No. Quantiyy USD

17 |AOOK055 1658 4 ] SPLINE WASHER 1

18  |A00K055 A EE BB 1 Tmm SPLINE WASHER 17MM 2

19 |A00K052 A5 H4 B8] 20mm SPLINE WASHER 20MM 2

20  |AOOKO53 % 8] 1 7mm EXTERNAL CIRCLIP 17MM 2

21  |DO0K0O56 1% & 20mm CIRCLIP 20MM 2

22 |[D00CO0O8 JHE 17X 29X 5 OTL SEAL 17X29X5 1

23 578306008 BEF26 X 8 HEX BOLT 6X8 2

24 2766001 Hh7&6001 BEARING, RADTAL, 6001 1 COUNTER SHAFT
25 [2766201 HhK6201 BEARING, RADTAL, 6201 1 COMPLETE 1S
26 [2766203 H7K6203 BEARING, RADIAL, 6203 2 2.85




E-15 &L Kick-Starter
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F5 ARG T4 FR Description BE UNIT PRICE
Ref. No. Part No. Quantiyy USD

1 DO0T009 RN JISE PINTON KICK STARTER 1 *
2 DO0T006 BEp N STARTER DRIVE RATCHET 1 *
3 DO0T010 R B il KICK STARTER SPOINDLE 1 *
4 D00T011 2 7 Tl o 8 R KICK SPRING RETAINER 1 *
5 DO0T016 A A D BE R STARTER PINION FRICTION SPRING 1 %
6 D00T012 Tl o s KICK STARTER SPRING 1 %
7 A00T008 P8 1 7mm WASHER 17MM 1 %
8 A00T004 13 48 20mm THRUST WASHER 20MM 1 %
9 A00T002 £ /] 20mm SER RING 20MM 2 %
10 |AOOT007 £ & 16mm EXTERNAL CIRCLIP 16MM 1 %
11 |D0O0T000 AL B A Starting Shaft Assy 1 1.75
12 AT E Rubber Boot 1 *
13 A HE Kick—edal 1 %
14 578306020 PEFEM6 X 20 Bolt M6X20 1 %
15 FoAAT SR Kick—pedal Assy 1 0.79




E-16
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Gearshift Drum
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s F PG F ALK Description HE UNIT PRICE
Ref. No. Part No. Quantiyy USD
1 DOOK061 X (—) Fork (1) 1 *
2 AOQOK069 PREY Guide pin 2 *
3 AOOK063 L S Circlip 2 %
4 D00K066 AP RY Gear Shift Drum 1 *
5 D00K023 TLER Gear Shift Drium Stopper Plate 1 *
6 D00K059 AR (—) Pin (1) 4 *
7 DOOKO70 AR G 5 S AR A Locator, Gearshift 1 0. 14
8 DOOH009 AR G e AV AR Torque Spring 1 0.01
9 DOOK001 YLl iy Shaft, Gearshift 1 s
10 AR EE A A Shifter Set 1 K
11 AP R PR AR 5 5 Spring, Shifter 1 *
12 AP RS i [] 457 5 55 Back Spring, Gearshift Shaft 1 %
13 |DO0K024 PR T A MBS Shift Return Spring Pin 1 »
14 B P3X8.5 Roller ®3X8.5 2 s
15 D001D040 P 2 A Gear Indicating Contactor Set 1 *
16 AR e (&) Gearshift Indicator (IT) 1 %




E-16

AR

Gearshift Drum
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s F PG F ALK Description HE UNIT PRICE
Ref. No. Part No. Quantiyy USD

17 7006014 N 7S AIRETM6 X 16 Bolt M6X 16 1 *
18 578906016 BEETM6 X 16 Bolt M6X 16 1 %
19 [93060000 HfPE R 6 Spring Washer 6 1 *
20 [D0OOD030 AL 2R 20 A Wire Harness 1 *
21  [81806012 PEETM6E X 12 Screw M6X12 1 1
22 D00L034 140 28 R AR Catch, Gearshift Indicatior 1 *
23 RS A B AR Pressing Plate, Gearshift Indicator 1 *
24 578306030 BEETM6 X 30 Bolt M6X 30 1 %
25 RIS shift lever Weldment 1 *
26 DR IRE Boot, Shift Lever 1 *
27 A RYAT B R Shift Lever As 1 %
28  [DOOK0O60 AR RS 1 (1 Drum Set, Gearshift 1 1.64
29 X (=) Fork (11) 1 X
30 |A02K000 R R 2H A Gearshift Shaft Assy 1 0. 74




E-17  fkih#s Carburetor
Fs TG THAEB IR Description HE UNIT PRICE
Ref. No. Part No. Quantiyy USD
1 1.004Q000 AR EISYR Carburetor Assy 1 8.7




E-18 3% Electric Elements
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Fs TG THAEB IR Description & UNIT PRICE
Ref. No. Part No. Quantiyy USD
1 LOOE050 UK Y 2 CDI 1
2 LO01E020 R 28 Voltage Regulator 1
3 LOOEO10 Ak 2R B Tgnition Coil 1 price is in
4 LOOE030 IS Start Relay 1 motorcycle
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